CNC3018-Assembly Instructions




3018 Accessory table

Fe Material Name M= ER Dimensions Quantity|  Unit
1 Profiles A 20+20 36cm 5 Pcs
2 Profiles A 20+20 33cm 2 Pcs
3 Profiles R 20:20 22cm 2 Pcs
4 Pressure plate BRI / 1 Set
5 Motor gasket BAlEA / 2 Slice
6 Z axis ZH / 1 Set
7 Bearing housing (including bearing) HIZRE (SHR) LM10UU 10+19+29 4 set
8 Rack support PIEZEH / 2 root
9 42 stepper motor EHt LA 42BYGH34 1.8°/1 3A/313B0.3N/M 2 Pcs
10 ER11 Knife pole ER11JI# 5mm 1 Pcs
11 ER11 Chuck ER11KE L 1/8Bmm 1 Pcs
12 Flat knife FIERRT) 30+0.1 1 Box
13 Pedestal B / 1 Pcs
14 Corner piece A 4040 16 Pcs
15 Seat S sk10 8 Pcs
16 Optical axis PR 400mm 2 Pcs
17 Optical axis Fo4h 330mm 2 Pcs
18 Screw rod 2H 400mm 1 Pcs
19 Screw rod 25t 320mm 1 Pcs
20 Screw rod fixings (including bearings) LB EHESHR) / 2 Pcs
21 Inner six angle screw N7 iR M5+10 70 Pcs
22 Inner six angle screw 7~ iR e ME+12 10 Pcs
23 T-nut THVSRES M5 70 Pcs
24 T-nut THISE M6 10 Pcs
25 CD JoE / 1 Pcs
26 Control Board =HE IR / 1 Pcs
27 Power Supply iR 24v5A 1 Pcs
28 Workbench B ITES 30+18 1 Pcs
29 Inner hexagon spanner R BT 1.5/2/2.5/3/4/5 6 Pcs
30 Blue Couplings RETEHs 5-8 3 Set
31 Brass Couplings = TR e 3.175%5 1 Set
32 Hexagon socket head screw MRy M5+8 4 Pcs
33 Message nut (including spring) HEWRE (%) T8 pitch 2 lead 4 2 Set
34 Pingsuke A M5 45 Pcs
35 White isolating column BEREHE M5 4 Pcs
36 Heat Sink :r/a0al / 3 Pcs
37 Inner six angle screw NN HRiR M3+6 10 Pcs
38 Stepper motor line St 60cm 3 Pcs
39 775 Motor Line 7754 / 1 Pcs
40 USE Line USBZz / 1 Pcs

Optional | O500mwW O2500mw 03500mwW
O5500mwW O15w
Olaser cable¥ Ao Bk OglassesiR &

fargm A




Part 1: Package List

Name Size Picture Qty
220mm
360mm T ——
330mm
Aluminum
Mesa 1
Corner connector 2028 £ 16
) 20M5 £33 60
Slide nut
30M5 IS 10
Axis support base SK10 _'ﬂ_ 8
. . 330mm*10mm 2
Linear axis ———
400mm*10mm 2
320mm ) 1
Lead screw S s

400mm 1




Name Size Picture Qty
Copper nut T 2
Stepper motor ) 2
mounting plate
Coupling 5--8 2
Stepper motor 42 2

Spindle

ER11 and Holder

Spindle motor line

4Pmotor line




Name Size Picture Qty
24V power supply 1
Control board 1
USB cable 1
X-Z axis assembly 1
X-axis bearing base 1
Y-axis bearing base 1
Y-axis slider 4
Y-axis nut seat 1
Cable-stayed connector 2




Name Size Picture Qty
Spring WAAAAA 2
B M5*10 by 73

o)
M6*12 b 10
M5*8 b
M3*6 e
Flat washer M5 (@) 36
1.5mm,2.0mm,
Allen wrench 2.5mm,3.0mm, 6*1
4.0mm,5.0mm
Plate clamp 1
Cable tie —— 1
Milling cutter — —— 10
Copper chuck m 1




I Part 2: Assembly Instruction

1. Component:
a. Motor

Zaxis

Spindle

Yaxis




b. Corner connector, Axis support base SK10, Bolt M5*10, Flat washer M5

JING

68mm

100mm

M5x10

S~ M5

28mm

28mm

58mm

20mm

42mm



2. Frame Installation

a. Base frame: 330mmx2, 360mmx3,
Corner connectorx6, Bolt M5*10%12,
Flat washer M5x%x12, Slide nut 20M5x12

b. Top frame: 220mmx2, 360mmx2,
Corner connectorx4, Bolt M5*10x8,
Flat washer M5x8, Slide nut 20M5x8

360mm

330mm
220mm

360mm




c. Frame installation: Corner connectorx6, d. Y-Axis support base dimensions:
Bolt M5*10x12, Slide nut 20M5x16, Flat SK10x4, Slide nut 20M5x8 (Front view)

washer M5x12, Cable-stayed connectorx2,

Bolt M5*8x4

220mm

180mm

360mm

330mm




e. X-Axis support base dimensions:
SK10x4, Slide nut 20M5x8(Side view)

f. Y-axis installation: Bolt M5*10x10,
Slide nut 30M5x%10, Y-axis slider x4,
Y-axis nut seat x1, 330mm Linear
axis x2, Mesax1 (Elevation view)

P | N N
r B

N

110mm




g. X/Y-axis Stepper motor mounting: Stepper motor x2, Stepper motor mounting plate x2,
Bolt M3*6 x8, Bolt M5*10x4, Slide nut 20M5x4, Flat washer M5x4

10




h. X-Z axis assembly installation: X-Z axis assembly x1, 400mm Linear axis x2

Tigh e%@ Tighten

Ny N

Tighten Tighten

Tighten
| ¢
-

Ll =

© ©

, M : 3 ol Tighten
O O @) 0) ¢ o

11




i. Lead screw installation: 400mm X-axis Lead screw x1, 320mm Y-axis Lead screw x1,
Copper nut x2, Spring x2

Xaxis

Copper nut Spring

Lead screw (400mm)

L LS LT LTI LT T

12




Yaxis

Copper nut — Spring Y-axis nut seat ‘\
Lead screw (320mm ) — \ \

\ \
f//////////m Il

13




j- Coupling assembly: Coupling x2, Set screw M4 x4

Set screw (M4*4 x2) ——_

Coupling (5-8) \‘j\m

Lead screw —

I 7777

—

X X

k. Bearing & Spindle installation: X-axis bearing base x1, Y-axis bearing base x1,
Bolt M5*10x3, Slide nut 20M5x3, Spindle x1

14




l. Install control board: Bolt M5*10x4, Slide nut 20M5x4, Control board x1

15




m. Wiring diagrams

ajpuids
1030W SIXe TA
10101 SIXE ZA

>
®
&
@
3
e
=
e
=

Jojow sixe 7

Laser 12v
(OFF (TS o
Switch +12V/Laser

USB

XY Z limit

1950y
KO

n. Connect Laser

16




o. Milling cutter installation

Copper chuck:

1. Screw the M3 set screws into the copper chuck.

2. Install the copper chuck into the motor and tighten the screws.

17




ER11:
1. Install the ER11 into the ER11 extension rod holder.

2. Install the ER11 extension rod holder into the motor. Generally, it's a little difficult to install.
Installation: The aperture is smaller than the actual 0.02mm. According to the high-frequency heating (300 degrees

Celsius), thermal expansion and contraction principle, to expand the hole, then insert the spindle and lock it, and then

fix the shaft collet after cooling completely.

18




Part 3:

Debugging

1. Install the driver ( software — Driver - CH340SER.exe )

éuss B

CH3405ER

#8) DriverSetup(X64) = || #2 DriverSetup(X64) =N
Device Driver Install } Uninstall Device Driver Install { Uninstall
Select INF File: CH3415ER.INF - e e CLI2A1 000 e !
DriverSetup M

i i YWCH.CN
Tl |__ USB-SERIAL CH340

|__11/0442011, 3.3.2011.11
UNINSTALL

HELP

e

The drive is successfully Pre-installed in advance!

19




2. To Determine your Machine's COM port:
» Windows XP: Right click on "My Computer", select "Manage", select "Device Manager".

* Windows 7: Click "Start" = Right click "Computer" = Select "Manage" —* Select "Device Manager" from left pane.
* In the tree, expand "Ports (COM & LPT)"

* Your machine will be the USB Serial Port (COMX), where the “X” represents the COM number, for example COM12.
« If there are multiple USB serial ports, right click each one and check the manufacturer, the machine will be "CH340".

& Computer Management [P
File Action View Help
[ «=|aEHE =
Open
& Computer Management (Local | 4 2 FA018L Actions
I( Manage 1 4 ff} System Tools /8 Computer DN o
(@ Task Scheduler - Disk drives
More Actions »
7 Event Viewer K Display adapters
Map network drive... » il Shared Folders . ¢4} DVD/CD-ROM drives
- - &8 Local Users and Groups| 0% Human Interface Devices
Disconnect n ork drive... () Performance g IDE ATA/ATAPI controllers
2 5 Tmaging devices
Create shortcut 4 {25 Storage & Jungo
59 Disk Management = Keyboards
Delete F; Services and Applications I} Mice and other pointing devices
Rename K Monitors

.89 Network adapters
Ports (COM & LPT) 3

Properties 75" USB-SERIAL CH340 (COML2)

T Processors

- Sound, video and game controllers
48 System devices
5§ Universal Serial Bus controllers

20




3. Open Grblcontrol software(software = Grblcontrol = GrblControl.exe)

11| Grblcontrol (Candle)

[=[E] = |

File

G-code progren

State

Work coordinates

- - —_—
L [ J[e ] e
fachine coordinates
- | [
N g —— — —
Lo JCe JE o]
< 2 —_—
[2] Settings [ Status. | Hok conneeted
Control
Gacoin rmeerion CNOOSE the correct port
Sender
rort:( oMtz ) + [Q] Beua (115200 ) - ‘ @ ‘ ‘
Machine information —
Control Sl ‘ EE ‘ ‘
User commands | Tgnors srror responzes )
Heightmap Jtomatically set parser state befors sending from selected line .
— Spindle
Parser Wachine information =
pesd
Visualizer = =
S tasy ey er o 40 Tnits m ] fo Tm—
Tool model —_ —_—
Bapid speed: 2500 heeeleration 100
Console —
it Spindle speed min. 0 mex © 1000
Colors Laser power nin. 0 et 255
Font
£ 0,000 ... 0.000 Gontzol beon ‘ <
¥ 0.000 ... 0.000 /o
R Probe commands e
0.000 /7 0.000 / 0000 621631638, 22-30F100; GOZ1; G38. 2Z-2F10 B3
Safe position conmands —
# Command| 621690; 653600 e
“Restore origin” moves tool ini  |Flane -] o |
User commands [] Keyboard control
Button 1 oo
Consele
GO
Serial port error 1: Fe such
Butten 2 file or directory
S )
[l Chademode [B] Autoseroll open || mesar || and | [ Pesse ]| mesr )| | (4]

21




* Console window print ” [CTRL+X] < Grbl 1.1 ['$' for help]” If the connection is successful.
» Console window print ” Serial port error 1: No such file or directory “ indicate that the connection is failed.

Lalele

Console Consolea

[CTREL+¥] < Gebl 1.1f 'Y for Serial port error 1: Ho such

help] ' file or directory
successful unsuccessful

22




 Grblcontrol Use

Grblcontral (Candle)

BT

File Service Help

G-code progran

F/S: 0/

[6C:G0 G54 61T G21 G30 G4 MS M9 TO FO S0]
[

r

— Spindle

T

0%

.

o

The spindle speed:

A
1

100%

It does not represent the actual

speed, and it represents theratio.

And this percentage is notlinear.

100 = 100/1000 —» 10%
1000 = 1000/1000 —» 100% max

J

- =
5w
= [=
LI
L¥.]
(&1

State

Hork coordinates:

0.000

0.000 0.000
Vachine coordinates

ooo0 | 0000 0000
Status

Control

spindle

X 0.000 ... 0.000 00:00:00 / 00:00:00
T 0.000 ... 0.000 Buffer: 0/ 0/ 0
Z: 0.000 0.000 Vertices: 145
0,000 / 0.000 / 0.000 FPS: 63
[T
£ Command State Response
Feed
Keyboard control
s00
Conzale
[CTRL+K] < Grbl 1€ ['§ for
helpl
[7] Chesk mods (7] Autoseroll pen ) [ Reset | [ sena  J[ Pese |[ sbere

on/off

|  ThexYz

axis jog

23




* Tool setting

1] sainsmart.nc - Grblcontrol (Candle) spindle should E=RACE
File Service Help be on when
G-code program moving the bits State
= Work coordinates
[6C:60 G54 GIT 621 &30 9 T0 Fo 501 - -
FfS 070 H: g D T 0.000 0,000 0.000
ﬁ ﬁ Machine coordinates
0.000 0.000 0,000
zero Z Pl || e
Use the jog to move the milling cutter.
Then click button zeroXY and zeroZ. )
Hoo0.000 ... 39812 00:00:00 / 00:01:58
Y 0.000 10300 Buffer: 0/ 0/ 0
I -0.200 ... 5.000 Vertices: 1059
38,812 / 10.300 / 5.200 FFS: B2 \
©o0
2 Command State Response 2
[
1 Gao In queue
2 G1 Z5 F500 In queue
3 G1 XD YO In queue B
4 M03 51000 In queue
Step 10 -
5 G1 X995 v9.1 In queue S o -
6 G1 Z-0.2 F200 In queue @ Kephoard ehnlvss )
7 61X98Y91 nauwe Open the G-code file Start working End p— 550
G1X9AYR3 In oueue. 1 ] ] iF: 2 2
[ check node [ open J[ Beset J[ sema  J[ Paume | [ sbers

24







